
US Corps of Engineers  
Galveston District 

April 2022 

Harris Reservoir Expansion Project  
Draft Environmental Impact Statement 

Prepared for Permit Application No. SWG–2016–01027 



 

 

 



COVER SHEET 

RESPONSIBLE AGENCY: The U.S. Army Corps of Engineers (the Corps) is the lead agency for the 
development of the environmental impact statement (EIS) for the Harris Reservoir Expansion Project (Project). The 
Corps will determine whether to issue, issue with conditions, or deny the Dow Chemical Company (Applicant) a 
Department of the Army (DA) permit, pursuant to the Section 404 of the Clean Water Act (CWA) and Section 10 
of the 1899 Rivers and Harbors Act (RHA). The DA permit application evaluation would be performed in 
[...]
Slope protection would be installed on both banks of the river to support the piers and the bridge crossing. 
Surface protection material would be installed up to the crest of the slope and would extend 150 feet 
upstream and downstream of the bridge structure. Additional continuous slope protection would be 
installed between the intake structure and the bridge on the east bank. Sheet piles would be installed at the 
perimeter of the slope protection, and a single row of tieback anchors would be required for sheet piles at 
the toe of the slope. These anchors would stabilize exposed wall heights up to approximately 25 feet and 
reduce passive resistance that could occur as a result of potential scour. 

2.6.3.5 EMERGENCY SPILLWAY 

The combined spillway and drawdown concept would be generally the same as the Proposed Action. A 
baffle drop structure near the interior toe of the embankment would discharge water via a gravity-fed 
pipeline embedded in the embankment and foundation. The outlet would consist of a reinforced concrete 
structure in the reservoir that acts as a combined gated outlet works and spillway structure. Similar to the 
Proposed Action, the rectangular reinforced concrete outlet conduit would convey either flow releases 
from the gated outlet works or flows from the spillway through the embankment for 700 feet, 
transitioning from the rectangular conduit to an open channel. The 1,500-foot-long channel would 
terminate in an energy dissipation structure at the existing oxbow feature on the Brazos River. The 
trapezoidal channel would be 20 feet wide at the bottom, 52 feet wide at the top, and an estimated 8 feet 
deep. The energy dissipation structure would be similar to the energy dissipation structure for the 
Proposed Action but would be 10 feet longer due to the grade change in this location. 

2.6.4 Construction 
Construction methods would be generally the same as described for the Proposed Action. However, the 
West Bank alternative would require construction of approximately 5 miles of conveyance system 
between the reservoir and Oyster Creek, which would include a new bridge over the Brazos River. The 
permanent ROW width for the 90-inch-diameter conveyance pipeline would be 40 feet, and the 
construction ROW would be 80 feet. The open trench excavation for the pipeline would be 15 feet deep 
with construction side slopes of 1.5:1 (H:V) so that the top of the excavated trench would be 
approximately 50 feet wide. Stockpile material would be on one side, and access would be on other side, 
requiring a temporary work area of approximately 20 feet wide on both sides of the trench. 

The section of CR 25 intersecting the reservoir would need to be relocated to the east side of the reservoir. 
The estimated length of the CR 25 relocation is 16,300 linear feet (3.1 miles). The temporary construction 
ROW would be 64 feet, and the permanent ROW would be 44 feet (Figure 2.6-5). 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-31

Figure 2.6-5. Road typical. 

This alternative would also require relocation of two oil and natural gas pipelines, which currently run 
through the West Bank site (Figure 2.6-6). The pipelines would be relocated to run along the outside of 
the reservoir embankment to the west and north. Approximately 1.4 miles of the natural gas pipeline 
operated by Energy Transfer is in the reservoir footprint, and 2.0 miles would need to be relocated. 
Approximately 2.3 miles of the highly volatile liquid pipeline operated by Enterprise Products Partners 
L.P. is in the reservoir footprint, and 3.6 miles would need to be relocated. The total temporary impacts
for the pipeline relocations would be 2,125 acres; the total permanent impacted area would be 2,110
acres.

Construction traffic ingress and egress for facilities east of the Brazos River would be from CR 34 and 
west of the Brazos River from CR 25. 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-32

Figure 2.6-6. Relocation of County Road 25 and several pipelines. 

2.6.5 Operations and Maintenance 
Operations and maintenance would be the same as the Proposed Action. The conveyance pipeline, bridge, 
and canal would require additional maintenance. Since the access road would not be open to the public, 
inspections meeting federal guidelines would not be required. An inspection schedule modeled after the 
federal inspection program would be implemented once the bridge has been in service for several years to 
identify maintenance issues.  

The O&M of riprap slopes would not be needed as part of regular maintenance since the entire perimeter 
of the riprap (i.e., toe of slope and upstream of downstream extents) would be protected from 
undermining by sheet piles. However, maintenance of the perimeter may be required for rare, extreme 
events.  

2.7 Alternative 4: Brackish Water Desalination Alternative 
2.7.1 Background 
Alternative 4, hereafter referred to as the Brackish Water Desalination alternative, was also developed 
through the scoping process and would include building a brackish water desalination plant instead of a 
reservoir to provide water for Dow’s Texas Operations. This alternative would also include diversion of 
brackish surface water from the Brazos River using an intake facility, a reverse osmosis plant, an outfall 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-33

to discharge brine concentrate, and water conveyance facilities. The brackish water desalination plant 
would be located along the Brazos River near the City of Lake Jackson. The site was selected to enable 
diversion of Dow’s existing water rights and to leverage water quality with lower salinity than a diversion 
located farther downstream nearer to the Gulf of Mexico. 

Under drought conditions, the Brazos River is influenced by seawater from tidal action and variations in 
the Brazos River flowrate. As a result, the intake salinity level to the desalination plant would vary from 
1,000 milligrams per liter (mg/L) to approximately 33,000 mg/L. To facilitate Dow’s plant operation with 
the maximum anticipated river salinity (33,000 mg/L total dissolved solids [TDS]), a two-pass reverse 
osmosis (RO) process would be required to reduce chloride levels to Dow’s process water quality 
requirement (less than 100 mg/L). Under lower river salinity conditions (approximately15,000 mg/L 
TDS), portions of the second pass could be bypassed, and desalinated water would be produced 
predominantly by the first pass. Under brackish water salinities (1,000–15,000 mg/L), desalination could 
be achieved through a varying combination of first- and second-pass systems operating in parallel rather 
than series.  

The desalination plant would produce 94 mgd of desalinated water, which would require preliminary 
treatment (pretreatment) and solids handling and disposal. The desalination plant would also require an 
access road to the plant location, a power line corridor, and pipeline conveyance routes. 

2.7.2 Project Site 
The Brackish Water Desalination alternative site would be in the City of Lake Jackson approximately 8 
miles northwest of Dow’s Texas Operations and along the Brazos River (Figure 2.7-1). The Brackish 
Water Desalination alternative site would be south of the Brazoria Reservoir and north of the Brazos 
River. The Brackish Water Desalination alternative site would require 500 acres for the treatment plant 
and 100 acres of temporary construction areas for trailers and equipment laydown. A new access road 
from Brazoria Road would be required, as well as a power line and substation. 

A 72-inch-diameter pipeline would convey desalinated water to Dow’s Texas Operations, specifically the 
process area at Plant B (see Figure 2.3-1). In the same trench, a 96-inch-diameter pipeline would convey 
the RO concentrate to Dow’s Texas Operations for discharge into Dow’s seawater discharge canal (Figure 
2.7-2). The route would be approximately 8.8 miles and would follow existing roads and ditches on the 
west side of Lake Jackson, including This Way Street, Medical Drive, and Sycamore Street. 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-34

Figure 2.7-1. Desalination plant site in Lake Jackson. 

Figure 2.7-2. Conveyance pipe trench cross section. 

2.7.3 Project Components 
The intake pump station for the desalination plant would be on the east bank of the Brazos River. The 
treatment plant site would include a 46-acre pre-sedimentation basin to the north and 20 sludge drying 
beds (108 acres total) to the south (Figure 2.7-3). Other treatment process equipment would be located 
between these structures, including two 650-foot-diameter tanks to store desalinated water. The product 
water and concentrate pipelines would be sited beneath the proposed facility access road. 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-35

Figure 2.7-3. Desalination plant layout. 

Brazos River water would be diverted through two intake pipes equipped with screens to prevent 
entrainment of aquatic life and debris. River water would flow by gravity through the intake pipes into a 
below-grade pump station, which would convey the water to the pre-sedimentation basin for removal of 
higher-density solids present in the river water (silts and sands) by gravity. The intake pipes would be 
periodically shock-chlorinated to inhibit biological growth. Subsequent coagulation, flocculation, and 
high-rate (lamella plate) clarification, using ferric chloride and pH adjustment, would remove colloidal 
particulate and precipitable organic matter. The clarified water would then be filtered using ultrafiltration 
(UF). UF removes undissolved solids to the level required for RO pretreatment. Solids from the plate 
clarifiers would be sent to a gravity thickener and then pumped to sludge drying beds. Solids 
accumulating in the pre-sedimentation basin would be manually removed on an infrequent basis and 
transported to the sludge drying beds. UF backwash water would be flow-equalized and pumped back to 
the pre-sedimentation basin. See flow diagram in Figure 2.7-4. 

RO feed water would be dosed with sodium bisulfite (to quench any chlorine present from shock 
chlorination or UF cleaning) to prevent RO membrane oxidation and with anti-scalant to prevent 
precipitation of calcium carbonate in the first-pass RO elements. First-pass concentrate would be 
discharged to a dedicated pump station and then pumped to a discharge location at Dow’s Texas 
Operations for eventual discharge to the Gulf of Mexico. Second-pass RO concentrate would be recycled 
by blending with first-pass feed when the RO system is operating in a two-pass (series) configuration. 
Second-pass concentrate would be blended with first-pass concentrate during parallel-pass operation. 

RO permeate (from both passes) would be collected in two on-site storage tanks having a total capacity of 
94 million gallons (equivalent to 1 day of storage), and then pumped to Dow’s Texas Operations. 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-36

During treatment of maximum salinity water (up to 33,000 mg/L TDS), product water recovery 
(percentage of desalinated water divided by process feed water) would be approximately 42%. At this 
recovery rate, it would be necessary to divert 227 mgd of Brazos River surface water to produce 94 mgd 
of desalinated water. The recovery rate increases as feed-water salinity decreases; however, pre-treatment 
equipment must be sized for the minimum recovery of 42%. 

The desalination plant, including pump stations for product water and brine disposal, is estimated to have 
a 60-megawatt electrical load. The Project would require a new power substation and aboveground power 
line. 

Figure 2.7-4. Desalination plant process flow diagram. 

2.7.4 Construction 
The Brackish Water Desalination alternative site would be 733 acres; approximately 51% of this area 
would be permanently developed, 14% would be temporarily disturbed during construction, and 35% 
would not be disturbed (Table 2.7-1). Prior to construction, Dow would need to acquire the following 
land for the following Project components: 

• Approximately 500 acres along the Brazos River for the treatment plant (76 acres), sludge basins
(108 acres), and pre-sedimentation basin (46 acres), plus 100 acres needed temporarily during
construction (10 acres for trailers and equipment laydown and 90 acres around the perimeter of
the treatment plant). The remaining land within the property would not be developed.

• 11 acres for the new 20-foot-wide access road to the desalination plant. The 1.4-mile road to the
desalination plant would require a 64-foot-wide ROW during construction; the permanent ROW
would be 44 feet wide. A typical of the road is shown in Figure 2.6-5.

• 0.6 acre for a 0.3-mile-long, 16-foot-wide gravel road to the intake pump station.
• 107 acres for conveyance pipelines (8.8 miles long in the 100-foot-wide corridor). The 100-foot

conveyance pipeline corridor would require permanent maintenance (e.g., mowing of surface
vegetation). In addition, approximately 2.1 miles are within the developed Dow facility.

• 30 acres for the power line ROW (10,000 feet long × 130 feet wide). The power line would tie
into the double pole on the west side of CR 674 and the single pole on the east side of CR 674
(Figure 2.7-5). The power provider would design, construct, and perform maintenance on these
lines as a separate project.



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-37

• 2 acres for the new power substation to feed the desalination plant (land for new power corridor is
assumed to be acquired by the power company). The substation would be a fenced road base pad
with electrical facilities and setbacks.

Table 2.7-1. Temporary and Permanent Disturbance Under the Brackish Water Desalination 
Alternative 

Project Component  Temporary Acres Permanent Acres Total Acres 

Treatment plant and basins 100.0 230.0 330.0 

Access road, maintenance 3.5 7.5 11.0 

Access road, gravel 0.0 0.6 0.6 

Conveyance pipelines 0.0 107 107.0 

Power substation 0.0 2.0 2.0 

Power line ROW 0.0 30.0 30.0 

Total disturbance 103.5 377.1 480.6 

Total undisturbed land 252.2 

Total Brackish Water Desalination alternative site 732.8 

Figure 2.7-5. Example of proposed power lines 
(Google Maps 2021). 



Harris Reservoir Expansion Project Draft Environmental Impact Statement 

2-38

2.7.5 Operations and Maintenance 
The desalination plant would require energy, chemicals, sludge disposal, maintenance, and labor for 
operations. The desalination plant, including pump stations for product water and brine disposal, is 
estimated to have a 60-megawatt electrical load. 

The anticipated total suspended solids in the feed water would be 20 to 30 mg/L. At an average of 200 
mgd of feed water, the sludge generated would be approximately 50,000 pounds/day (dry weight basis). 
This translates to approximately 66,100 cy per year of wet sludge, which would require that the 108 acres 
of sludge drying beds be emptied approximately every 4 years (1.5-foot sludge depth). 

Annual estimated chemical usage in dry tons (dt) would be 500 dt sodium hypochlorite, 1,200 dt sodium 
hydroxide, 1,500 dt citric acid, 20 dt sodium bisulfite, 8,000 dt sulfuric acid, 4,000 dt ferric chloride, 400 
dt polymer, 2,000 dt scale inhibitor, and 600 dt trisodium phosphate. Disposal would occur at a landfill 
such as the Seabreeze Environmental Landfill in nearby Angleton.  

The substation would be operated and maintained by the power company. 

2.8 Standard Best Management Practices and Applicant-
Committed Measures 

Temporary erosion and runoff best management control measures would be implemented during 
construction to minimize stormwater pollution resulting from erosion and sediment migration from the 
construction, borrow, and staging areas. Temporary control measures including sediment control fences, 